

Treatment of the Lymphoid Blast Crisis of Chronic Myeloid Leukemia

RENATO BASSAN, RAFFAELE BATTISTA,* BENEDETTO COMOTTI, BRUNO MINETTI, TEODORO CHISESI,* ENRICO DINI* and TIZIANO BARBUI

Division of Hematology, Ospedale Civile di Bergamo and *Vincenza, Italy

Abstract—Ten patients with lymphoid-type blast crisis of chronic myeloid leukemia were treated with combination chemotherapy comprising doxorubicin, vincristine, L-asparaginase, and prednisone. Once remission was achieved in 9 (90%), consolidation with doxorubicin, vincristine and cyclophosphamide was given, and then maintenance chemotherapy with 6-mercaptopurine and methotrexate. Median remission duration was 12 months (range 2–18) and survival 17 (range 3–29). Drug-related toxicity was manageable, leading to a major schedule alteration in 3 cases. These data suggest that combination chemotherapy including doxorubicin improves the prognosis of lymphoid blast crisis in chronic myeloid leukemia.

INTRODUCTION

CHRONIC myeloid leukemia (CML) usually terminates in an acute blastic phase of either myeloid (70%) or lymphoid (LB-CML, 30%) type. The results of therapy for this phase of CML are universally very poor, with survival being measured in weeks [1]. An advantage in terms of induction of remission, albeit of short duration, in favor of patients with lymphoid type has been observed using vincristine and prednisone [2–5]. Recent experience with a relatively intensive regimen comprising doxorubicin, L-asparaginase (ASP), cyclophosphamide (CY), vincristine (VCR) and prednisone (PDN) in adult acute lymphoblastic leukemia (ALL) has been encouraging [6]. It was therefore decided to treat patients with LB-CML with the same regimen.

PATIENTS AND METHODS

Patient details

Ten patients who developed LB-CML after a chronic phase (Table 1) form the basis of the study. In each case the Philadelphia chromosome had been detected prior to the acute transformation, but no further cytogenetic study was carried out. Blast cells represented at least 30 and 70% of the total white cells in the peripheral blood and bone marrow smears, respectively. The cells had morphological

and cytochemical features of undifferentiated L₂ blasts according to the F.A.B. classification for acute leukemia [7]. Surface marker analysis with monoclonal antisera and immunofluorescence staining for the nuclear terminal transferase (TdT) were performed in cases 2–9, and showed intense positivity for the 'common'—ALL antigen, HLA-DR and TdT determinants in the vast majority of blast cells.

Treatment regimen

Details of the protocol are published elsewhere [6]. This was derived from the HEAV'D regimen [8] and consisted of an induction phase (Course 1: doxorubicin 30 mg/m² i.v. and VCR 2 mg i.v. day 1; ASP 10,000 IU/m² i.v. days 1–14; PDN 40 mg/m² i.v. days 1–21, then tapered.

Course 2: doxorubicin 25 mg/m² and VCR 2 mg i.v. day 21 or 28) followed by 4 consolidation courses (Courses 3 and 4: doxorubicin 25 mg/m² i.v. days 1–3; VCR 2 mg and CY 500 mg/m² i.v. day 2. Courses 5 and 6: doxorubicin 40 mg/m² i.v. day 1 and 30 mg/m² days 2, 3; VCR 2 mg and CY 750 mg/m² i.v. day 2), and maintenance chemotherapy with oral 6-mercaptopurine (75 mg daily) and i.m. methotrexate (30 mg weekly). Central nervous system (CNS) prophylaxis with intrathecal 12.5 mg methotrexate and cranio-spinal irradiation (2400 rads) started as the peripheral blood was cleared of blasts. Supportive care was delivered as detailed [6].

Accepted 24 September 1986.

Correspondence: Prof. T. Barbui, Divisione di Ematologia, Ospedali Riuniti, Largo Barozzi, 1, 24100 Bergamo, Italy.

Table 1. Clinical details of patients at presentation and outcome of treatment

| Patient No. | Age/sex | Duration chronic phase (months) | Physical findings | Remission(s) duration (months) | Survival (months) | Notes |
|-------------|---------|---------------------------------|--------------------|--------------------------------|-------------------|--|
| 1 | 29 M | 3 | Splenomegaly | 11,10,3.5 | 29 | Remissions with HEAV'D-derived regimen. |
| 2 | 21 M | 32 | None | 18 | 19+ | — |
| 3 | 29 M | 4 | Hepatosplenomegaly | 14 | 15+ | — |
| 4 | 50 F | 35 | Hepatosplenomegaly | 9 | 11 | ASP withdrawn day 6. No CY given. One further doxorubicin infusion after course 2. |
| 5 | 43 F | 35 | Hepatosplenomegaly | 16 | 17 | Doxorubicin reduced to one day courses 3–6. |
| 6 | 26 M | 3 | Splenomegaly | 12*,5,4 | 22 | ASP withdrawn day 3. Doxorubicin reduced courses 3–4, then COAP (×3). |
| 7 | 35 F | 60 | Hepatosplenomegaly | — | — | Fatal cytomegalovirus pneumonia after course 2. |
| 8 | 30 F | 40 | None | 10+ | 11+ | — |
| 9 | 48 F | 108 | Hepatosplenomegaly | 12 | 17 | No CY given, reduced doxorubicin courses 3–6. |
| 10 | 53 F | 36 | None | 2+ | 3+ | Severe liver dysfunction following ASP. |

*Isolated CNS relapse.

Response to treatment

Achievement of remission required the patient to have no clinical evidence of disease, with a hemoglobin concentration of greater than 12 g/dl, platelets greater than $150 \times 10^9/l$ and no blast cells in the peripheral blood; and the bone marrow to be normocellular or hypercellular consistent with chronic phase CML, and have less than 5% blast cells [2].

RESULTS

Nine out of 10 patients entered remission (duration 2–18 months, median 12). Seven patients have relapsed after 9, 11, 12, 12, 14, 16 and 18 months (5 bone marrow and 1 CNS), and 2 remain in remission at 2 and 10 months. A second remission was achieved in 2 of the patients who relapsed and, notably, 1 patient experienced 3 remissions with the same regimen (cumulative duration 24 months, Table 1). The survival from the onset of blastic transformation ranged from 3 to 29 months (median 17). In 2 cases ASP was withdrawn after a few days because of hyperglycemia and liver dysfunction. A moderate to severe degree of drug-related cytopenia developed in all cases, but there was only 1 early death. Two patients (cases 4 and 9) who had a particularly prolonged cytopenic phase were subsequently treated with a modified regimen without CY and reduced doxorubicin prior to commencing the maintenance phase. Five of the remaining patients

received the full treatment program, and the other 2 received reduced doxorubicin for courses 3–6 (cases 5 and 6).

DISCUSSION

Once CML has progressed to blastic transformation, the outcome is inevitably fatal. Given that curative treatment is not available at present, a realistic goal would be to achieve temporary remission with as little toxicity as possible. The combination of VCR and PDN for the treatment of LB-CML certainly meets these criteria, although the results are inferior to those achieved in ALL [1–5]. The addition of other drugs to VCR and PDN has seldom been exploited in LB-CML, and then only marginally better results have been obtained [9–11] (see also Table 2).

Our preliminary data, in agreement with those recently reported by de Witte *et al.* [12], suggest that, by intensifying the treatment regimen, it is possible to achieve improved results in LB-CML with acceptable toxicity. In view of the clearly superior remission rates in adult ALL when an anthracyclin drug is added to the induction regimen [13], the results in this study are not unexpected. However, it should be mentioned that severe toxicity due to L-asparaginase was observed in 3 out of 10 patients. Thus, we cannot recommend its inclusion into an aggressive protocol for LB-CML, considering also the uncertain therapeutic advantage prod-

Table 2. Comparative results of treatment for LB-CML

| Author (year) | No. of cases | Treatment | Remission | | Survival in months | |
|------------------|-----------------|----------------------------------|-----------|--------------------------------------|--------------------|----------------|
| | | | No. (%) | Duration in months Median (Range) | Median (Range) | Median (Range) |
| Marks (1978) | 13 | VCR+PDN | 8 (62) | 5 (1.5-18) | NR | |
| Janossy (1979) | 11 | VCR+PDN± ASP | 9 (82) | 5 (2-15+) | 8 | (4-15+) |
| Griffin (1983) | 11 | VCR+PDN | 6 (55) | NR | 7 | (1-15+) |
| Jain (1983) | 15 | L10/L10M Chemotherapy | 10 (66) | 7.5 (2-20) | 15.7 | (2-26) |
| Haines (1984) | 8 | + autografting | NR* | | 6.5 | (0.5-38) |
| de Witte (1986) | 7 | HOVON 1982 HEAV'D- derived | 7 (100) | 15 (5-37+) | 15 | NR |
| Present study | 10 | | 9 (90) | 12 (6-18) | 17 | (3-29) |

NR = not reported.

NR* = criteria for remission not reported (all 8 cases evaluated).

uced by the drug. In conclusion, a relatively intensive approach to the treatment of LB-CML has brought about a high remission rate of worthwhile duration in the limited number of patients so far entered into the study.

Acknowledgements—Drs M.J. Barnett and T.A. Lister (ICRF Department of Medical Oncology, St. Bartholomew's Hospital, London) kindly reviewed the manuscript.

REFERENCES

- Wiernik PH. The current status of therapy for and prevention of blast crisis of chronic myelocytic leukemia. *J Clin Oncol* 1984, **2**, 329-335.
- Canellos GP, de Vita VT, Whang-Peng J, Chabner BA, Schein PS, Young RC. Chemotherapy of the blastic phase of chronic granulocytic leukemia: hypodiploidy and response to therapy. *Blood* 1976, **47**, 1003-1009.
- Griffin JD, Todd III RF, Ritz J, et al. Differentiation patterns in the blastic phase of chronic myeloid leukemia. *Blood* 1983, **61**, 85-91.
- Janossy G, Woodruff RK, Pippard MJ, et al. Relation of 'lymphoid' phenotype and response to chemotherapy incorporating vincristine-prednisolone in the acute phase of Ph' positive leukemia. *Cancer* 1979, **43**, 426-434.
- Marks SM, Baltimore D, McCaffrey R. Terminal transferase as a predictor of initial responsiveness to vincristine and prednisone in blastic chronic myelogenous leukemia. *N Engl J Med* 1978, **298**, 812-814.
- Barbui T, Bassan R, Chisesi T, et al. Treatment of adult acute lymphoblastic leukemia. *Hematol Oncol* 1985, **3**, 49-53.
- Bennett JM, Catovsky D, Daniel MT, et al. Proposals for the classification of the acute leukaemias. *Br J Haematol* 1976, **33**, 451-458.
- Lister TA, Amess JAL, Rohatiner AZS, Henry G, Greaves MF. The treatment of adult acute lymphoblastic leukemia (ALL). *Proc Am Soc Clin Oncol* 1983, **2**, 170 (Abstract).
- Haines ME, Goldman JM, Worsley AM, et al. Chemotherapy and autografting for chronic granulocytic leukemia in transformation: probable prolongation of survival for some patients. *Br J Haematol* 1984, **58**, 711-721.
- Jain K, Arlin Z, Mertelsmann R, et al. Philadelphia chromosome and terminal transferase-positive acute leukemia: similarity of terminal phase of chronic myelogenous leukemia and *de novo* acute presentation. *J Clin Oncol* 1983, **1**, 699-676.
- Spiers ADS, Costello C, Catovsky D, Galton DAG, Goldman JM. Chronic granulocytic leukaemia: multiple-drug chemotherapy for acute transformation. *Br Med J* 1974, **3**, 77-80.
- de Witte T, de Pauw B, Haanen C. Remission-induction of acute lymphoblastic transformation of chronic myeloid leukemia, followed by long-term maintenance therapy. *Blut* 1986, **52**, 231-235.
- Gottlieb AJ, Weinberg V, Ellison RR, et al. Efficacy of daunorubicin in the therapy of adult acute lymphocytic leukemia: a prospective randomized trial by Cancer and Leukemia Group B. *Blood* 1984, **64**, 267-274.